

TEST REPORT

REPORT NUMBER : TURT180011079
APPLICANT NAME **Flokser Tekstil San. ve Tic. A.Ş.**
ADDRESS Hadımköy Mah. Ürgüplü Cad. No:1 Arnavutköy İstanbul TURKEY
Tel: 0212 866 49 00 Fax: 0 212 771 32 37
Attention: Hande Savaş(hsavas@pulcrachem.com)

BUYER : Not Given

SAMPLE DESCRIPTION : One sample of red coated

DATE IN : 17 January, 2018 (12:18)

DATE OUT : 30 January, 2018

ORDER NO : Not Given

MODEL/STYLE NO : SIN VISAGE (SIN KJAER)

END USE : Not Given

COLORS : Not Given

FIBER COMPOSITION : Not Given

PROVIDED CARE LABEL : Not Given

NOTE Test method was given by the applicant.

TEST	Sample
Textile Fabrics-Determination of Antibacteriyel Activity-Agar Diffusion Plate Test	NR

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE

"This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>.



Erdem Çevrin
Customer Care Executive



Neslihan SÖZER
Country Business Line Manager
Softlines&Hardlines

PP
Begum GOKCEDAGLIOGLU

Test Method	Result	Requirements
-------------	--------	--------------

TEXTILE FABRICS - DETERMINATION OF ANTIBACTERIAL ACTIVITY- AGAR DIFFUSION PLATE

EN ISO 20645:2004			
TEST ORGANISMS:	<i>Staphylococcus aureus</i> (ATCC 6538) <i>Klebsiella pneumoniae</i> (ATCC 4352) <i>Escherichia coli</i> (ATCC 11229)		
INCUBATION TEMPERATURE :	37±1°C		
INCUBATION PERIOD :	18-24 HOURS		
AGAR MEDIUM :	TRYPTICASE SOY AGAR		
TEST ORGANISMS		RESULTS	
	Growth	Description	Assessment
<i>Staphylococcus aureus</i> (ATCC 6538)	None	No inhibition zone, no growth	Good Effect
<i>Escherichia coli</i> (ATCC 11229)	None	No inhibition zone, no growth	Good Effect
<i>Klebsiella pneumoniae</i> (ATCC 4352)	None	No inhibition zone, no growth	Good Effect

END OF TEST REPORT